
 
 

 
 
 
Antioch Pump Station & Conveyance 

System Improvements Project 
Project No. 20121 

 
 
Request for Proposal: Engineering Services 
 

 

 

June 2024 
 

 
Delta Diablo is seeking proposals from qualified firms 
interested in providing Engineering Services for the 
Antioch Pump Station & Conveyance System 
Improvements Project, as described in this Request 
for Proposal. The selected Consultant will conduct an 
alignment study and evaluate long-term infrastructure 
investment needs based on previous analysis and 
updated condition assessment findings. The project 
is located in Antioch, CA.

Recycled 
Water 

Energy 
Production 

Biosolids 
Reuse 

Wastewater 
Treatment 



Table of Contents 

1 Introduction .................................................................................................................................. 3 

2 District Background ..................................................................................................................... 3 

3 Project Background ...................................................................................................................... 4 

4 Project Goals ................................................................................................................................ 5 

5 Proposal Schedule ........................................................................................................................ 5 

6 Pre-Proposal Meeting................................................................................................................... 5 

7 Proposer Questions and District Responses ................................................................................. 5 

8 Proposal Submittal ....................................................................................................................... 6 

9 Interview Date .............................................................................................................................. 6 

10 Project Budget .............................................................................................................................. 6 

11 Scope of Work ............................................................................................................................. 6 

11.1 Task 1 – Project Management ......................................................................................... 6 

11.2 Task 2 – Alternative Analysis ......................................................................................... 7 

11.3 Task 3 – Alignment Study ............................................................................................... 7 

11.4 Task 4 – Preliminary Design ........................................................................................... 8 

11.5 Task 5 – Easement Acquisition ....................................................................................... 8 

12 Proposal Format and Submission Instructions ............................................................................. 8 

12.1 Part 1 – Technical Proposal ............................................................................................. 8 

12.2 Part 2 – Fee Proposal ..................................................................................................... 10 

13 Minimum Qualifications ............................................................................................................ 10 

14 Selection Process ....................................................................................................................... 11 

15 Reference Information ............................................................................................................... 11 

16 Contact Information ................................................................................................................... 11 

17 District Information ................................................................................................................... 11 

 



Delta Diablo   June 2024 
Antioch Pump Station & Conveyance System Improvements, Project No. 20121 Request for Proposal 
 

 

Page 3 of 11 

1 Introduction 
Delta Diablo (District) invites proposals for the Antioch Pump Station & Conveyance System 

Improvements Project (Project) from qualified consulting firms to provide engineering services as 

described in the proposed Scope of Work defined in Section 11. 
 

Qualified firms that submit a proposal will be evaluated in accordance with the requirements defined 

within this Request for Proposal (RFP). Upon successful negotiation with the District, the selected 

Consultant will enter into a Consulting Services Contract (Appendix A) to provide engineering 

design services for the Project in accordance with the general scope of work described in this RFP.  
 

The District reserves the right to negotiate a modified scope of work with the selected Consultant. In 

addition, the District reserves the right to issue a new RFP and select a new consultant for future 

work and/or for other work not included in the negotiated contract. 
 

2 District Background 
The District is a California special district that provides wastewater resource recovery services for 

over 218,000 customers in the cities of Antioch and Pittsburg, and the unincorporated Bay Point 

community in east Contra Costa County. These services include wastewater collection, conveyance, 

and treatment; recycled water production and distribution; renewable energy production; beneficial 

biosolids reuse; pretreatment and pollution prevention; street sweeping; and household hazardous 

waste collection. The District’s major wastewater collection, conveyance, and treatment system, and 

recycled water infrastructure elements are summarized below. 
 

▪ Wastewater Collection: The District owns, operates, and maintains 43 miles of gravity sewers in 

the Bay Point community, while the cities of Antioch and Pittsburg own and operate their 

respective collection systems. 

▪ Wastewater Conveyance: The District owns, operates, and maintains 14 miles of gravity sewer 

interceptors (12- to 42-inch diameter), 18.5 miles of force mains (4- to 24-inch diameter), flow 

equalization/diversion facilities, and five wastewater pumping stations. The majority of the 

system was constructed in the late 1970s and early 1980s. 

▪ Wastewater Treatment: The District’s WWTP has a permitted average dry weather flow 

(ADWF) of 19.5 MGD and a peak wet weather design flow capacity of 31.1 MGD. In 2023, 

annual average daily flow at the WWTP was 14.3 MGD with a maximum wet weather daily 

flow of 28.0 MGD. The WWTP was placed in service in 1982. 

▪ Recycled Water: The District’s Recycled Water Facility (RWF) was constructed in 2001 and 

has a permitted capacity of 12.8 MGD with 2023 annual average daily flow and maximum daily 

flows of 6.5 MGD and 12.3 MGD, respectively. 
 

The treatment process at the District’s WWTP consists of screening, grit removal, primary 

clarification, flow equalization, tower trickling filters, activated sludge, secondary clarification, 

disinfection, and dechlorination. Prior to disinfection and according to demand, secondary effluent 

is diverted to the District’s RWF where it undergoes treatment through flocculating clarifiers, 

tertiary filtration, and disinfection prior to distribution for cooling tower make up water at two local 

Calpine power plants (~93% of the water) or landscape irrigation and other uses within the 

community. The portion of the recycled water that is used in the power plant cooling towers 

(blowdown) is returned to the WWTP and combined with secondary effluent just upstream of the 

disinfection process. Treated effluent is discharged into New York Slough via a deep-water outfall. 



Delta Diablo   June 2024 
Antioch Pump Station & Conveyance System Improvements, Project No. 20121 Request for Proposal 
 

 

Page 4 of 11 

 

As a nationally-recognized leader and progressive “Utility of the Future,” the District is firmly 

committed to organizational excellence, exemplary regulatory compliance, resource recovery, 

innovative approaches, sustainable solutions, and community engagement. In achieving its core 

mission of protecting public health and the environment, the District is focused on providing 

effective and reliable services, maintaining reasonable rates, and continuing to serve as responsible 

stewards of the public’s resources and trust. 
 

3 Project Background 
The District owns and operates the Antioch Pump Station (APS), with an adjacent equalization 

storage basin, and dual 24-inch force mains (AFM 101 and AFM 102) that convey flows from the 

adjacent service area, as well as flows that are pumped to the APS from Bridgehead Pump 

Station (BHPS). The force mains were constructed in 1979 (AFM 101) and 1998 (AFM 102) using 

bar-wrapped, steel cylinder concrete pressure pipe. 
 

In 2013, the District experienced the first leak from AFM 102 on Pittsburg-Antioch Highway 

near Verne Roberts Circle. The leak was evaluated and repaired with a cured-in-place pipe 

(CIPP) liner. At that time, a second potentially compromised section of AFM 102 on West 7th  

Street between G and H Streets was also lined as a preventive measure. In 2017, the District 

experienced a second failure on Pittsburg-Antioch Highway east of its Wastewater Treatment 

Plant (WWTP), which was repaired using CIPP liner. In December 2019, the AFM 102 pipeline 

segment immediately adjacent to the 2013 preventive repair failed, leading to an emergency repair 

using a new HDPE pipe spool. The leaks, which occurred at high points in the force main, were the 

result of corrosion of the pipe steel cylinder and bar-wrap. It is believed that gaseous sulfide was 

trapped in these locations, and could not be released due to non-functioning or previously-removed 

air relief valves. The gaseous sulfide corroded the interior mortar lining, steel cylinder, and bar-

wrap, leading to each failure. AFM 101 has similar issues with trapped sulfide gas but because of a 

more favorable pipeline profile, the force main only had one failure, which occurred in 2010 and 

was repaired with a CIPP liner.    
 

In February 2020, the District engaged V.W. Housen & Associates (VWHA) to identify locations 

where continued corrosion may present risk of failure to the District on AFM 101 and AFM 102. 

The resulting technical memorandum (Appendix B) includes recommendations to reduce the risk of 

force main failures over the next five years. In addition, VWHA also evaluated alternatives to 

improve the APS and BHPS and the associated conveyance systems to meet long-term/buildout 

pumping needs and address operational and maintenance reliability and concerns, which resulted in 

the 2021 APS and BHPS Long-Term Alternative Analysis Report (Appendix C). 
 

The District’s 5-year Capital Improvement Program for FY24/25-FY28/29 includes the $22.5 

million multi-year Project to assess and address deficiencies at the APS and BHPS and the 

associated conveyance systems. The District has retained Hanson Bridgett to assist with the 

identification of an alternative project delivery method that is best suited for this project and to 

develop the associated procurement contract documents. 
 

 

 

 

 



Delta Diablo   June 2024 
Antioch Pump Station & Conveyance System Improvements, Project No. 20121 Request for Proposal 
 

 

Page 5 of 11 

4 Project Goals 
The overall project goal is to conduct an alignment study and evaluate long-term infrastructure 

investment needs based on previous analysis and updated condition assessment findings. Specific 

project goals include: 
 

▪ Conduct condition assessment (i.e., thickness testing) at locations identified in Appendix B to 

determine if repairs are needed to ensure ongoing operational reliability of AFM 101 and AFM 